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Air Permeability Test Certificate

Unique Certificate Number
Date of Test

Building name / Plot number
Building Address

r? (Correlation >=0.98 - <=1.00)
n (Slope >=0.5 - <=1.0)
Envelope Area of Building m*

Report Reference
Tester's Name
Company Name
Tester's Registration no.

Signed

Iindependent Airtightness Testing Scheme
Partnership for Learning

Training & Conference Centre

South Road, Liverpool, L24 9PZ

e: certificate@iats-uk.org
1: 0300 688 0016

w: iats-uk.org

Registration No: 09309058

10030788

14 /11/2016

Filbury Haven

Gazeley Road, Moulton, Newmarket, Cambridgeshire
CB88SR

0.9990
0.593
477

Filbury Rep
Nathan Kennedy
Target Air Testing
0038
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Measured Air Permeability Q50

4.73

me/(h.m?) @ 50 Pa




